

Test Report

Product: 12mm Laminate flooring

Production date: 2016-3-20;

Sampling date: 2016-3-21;

Test date: 2016-3-22

No	Items	Unit	Requirment of Tech.	Test Result	Opinion
1	thickness windage	mm	$t_n - t_a \leq 0.5$	0.16~0.18	check out
	surface layer net length deviation	mm	if $l_n \leq 1500, l_n - l_m \leq 1.0$	0.99	
	surface layer net width deviation	mm	$w_n - w_a \leq 0.1$	0.09~0.1	
			$w_{max} - w_{min} \leq 0.2$	0.08	
	right angle degree	mm	$q_{max} \leq 0.2$	0.11	
	straight line degree	mm/m	$S_{max} \leq 0.3$	0.02	
2	inside combination strength	MPa	average ≥ 1.0	1.5	check out
			min ≥ 0.8	1.1	
3	moisture rate	%	3.0~10.0	5.9	check out
4	density	g/cm^3	≥ 0.80	0.84	check out
5	surface agglutination intensity	Mpa	average ≥ 1.0	1.28	check out
			min ≥ 0.8	1	
6	scratch resistance		$\geq 2N$	confirm	check out
7	size stability	mm	0.5	confirm	check out
8	crack resistance		class 1	confirm	check out
9	anti-strike ability	mm	≤ 12	10.9	check out
10	formaldehyole release	mg/L	≤ 1.5	1.1	check out
synthetized opinion		check out			

常州保罗装饰材料有限公司
 CHANGZHOU BAOLUO DECORATION MATERIALS CO.,LTD.
 强建华